MANUFACTURED BY:
Backyard Discovery

BaCKYard 3305 Airport Drive, Pittsburg, KS 66762
800-856-4445

DISCOVERY

Basepoint Business Centre: Rivermead Drive,Westlea, Swindon SN5 7EX Phone: 0800-118-2476
J.P. Coenstraat 7, The Bridge, The Hague, 2595 WP, Netherlands Phone: 0800-567-8990

STERLING POINT

Swing Set
Model # 2200227

The assembly manual must be retained
since it contains important information

]
-t,p|

iy
o
(73}

! -

L

|ﬂ
Iy

P WARNING
Adult Assembly Required.
Not suitable for children under 36 months due to small parts.
FOR DOMESTIC USE ONLY. INTENDED FOR OUTDOOR USE.

Please visit www.backyarddiscovery.com
For the most up to date assembly manual, to register your set, or to order replacement parts
Para obtener instrucciones en espariol, visite www.backyarddiscovery.com

B EASY STEP-BY-STEP
o] | I st o
o ,

gpacs INSTALLATION
Y b d S SERVICES

(o JMOINIS(CIVIN=2 AVAILABLE"

Putting it all together for you See inside for details

Made in China
INS-2200227-A-STERLING POINT-ENG 02/06/23




Owner's Manual - Basic Setup Dimensions & Assembly Notes

Place the set on level ground, not less than 6'-7" [2 m] from any structure or obstruction such as a
fence, garage, house, overhanging branches, laundry lines, or electrical wires.

e While assembling unit, take time before and after each phase to make sure fort is level. If fort is not level, assembly will be difficult and
improper assembly may result. Extra care must be taken to insure the fort is square.
e The safe play area refers to a zone extending 6'-7" (2 m) beyond the play product on all sides, including the space above the play product.

SAFE PLAY AREA DIAGRAM

Ground Dimensions Safe Play Area
20'-5 3/4" [6.2 m] x 16'-9" [5.1 m] x 10'-10" [3.3 m] 33-8"[10.3 m] x 29'-11" [9.1 m] x 17"-5" [5.3 m]
33-8"
[10.3 m]

-~ 20-53/4" ———

[6.2 m]
29'-11"
1 |_ "
[9.1 m] [56_19m]
lt— 6'_7" ]
[2.0 m]
N
&rt
6‘_7"
[2.0 m] Safe Play Zone
SAFE PLAY HEIGHT: 175" [5.3 m] 10-10" i 1R
MAXIMUM FALL HEIGHT: 6'-11 1/4" [2.1 m] [33 m] 7.9 3/4" N B = .11 1/4"
[2.2 m] ! He [2.1 m]
* { :'ilﬁ *
! T
6-10 1/2" J—~ 9- 3/4"
[2.1 m] . <74"6 3/4" [28 m]

[1.4 m]

General Information:

Your set has been designed and engineered for children only and for residential use only.
A maximum of 150 Ibs. per child is recommended for play activities designed for individual use.
A maximum of 120 Ibs. per child is recommended for play activities designed for multiple child use.

A maximum of 9 children is recommended for this swing set.
2



Owner's Manual - Parts Identification

Wood Components (Not to Scale)

o Il I I I I I I I
[l [l i i i [l

° i [l

A50 SWING BEAM - W4L16694
(x1) 33/8'x5 1/4"x89 1/2" (86x134x2274)

\H I I o M
© ° o

Ll I : I
B(02 POST - W4L16594
(x1) 3"'x3"x86 7/8" (76x76x2206)

T T M

© ° o
Ll 1l

B03 POST - W4L16603
(x1) 3"x3"x86 7/8" (76x76x2206)

© © o]
Ll 1l

B04 POST - W4L16604
(x1) 3'x3"x86 7/8" (76x76x2206)

I
° o o o o

o

o o
m 11

B05 POST - W4L16634
(x1) 3"x3"x31 5/8" (76x76x804)

B06 POST - W4L16635
(x1) 3"x3"x31 5/8" (76x76x804)

I
o ° o ° °
Il i 4 m 1 Il

n

o

B(Q7 POST - W4L16636
(x1) 3'x3"x31 5/8" (76x76x804)

B08 POST - W4L16637
(x1) 3'x3"x31 5/8" (76x76x804)

I I I I
o
1l 1l Ll Ll

B09 SWING SUPPORT - W4L 16651
(x1) 2 7/8"x3"x54 3/8" (72x76x1381)

o o o

EQO1 ANGLE BRACE - W4L16596

(x2) 13/8'x3 3/8"x48 7/8" (36x86x1241) (x11)

o

%

EQ2 DECK BRACE - W4L16598

1 3/8"x3 3/8"x17" (36x86x433)

EQ3 UPRIGHT - W4L16627
(x1) 13/8"x3 3/8"x59 5/8" (36x86x1516)

o ° o o o o

EQ4 UPRIGHT - W4L16638
(x1) 13/8"x3 3/8"x56 7/8" (36x86x1446)

EQ5 RIGHT RAIL - W4L16666
(x1) 13/8"x3 3/8"x64 1/2" (36x86x1640)

EQ6 LEFT RAIL - W4L16665
(x1) 13/8"x3 3/8"x64 1/2" (36x86x1640)



Owner's Manual - Parts Identification

Wood Components (Not to Scale)

EQ7 LEFT RAIL - W4L16675
(x1) 13/8"x3 3/8"x64 1/2" (36x86x1640)

EQ8 RIGHT RAIL - W4L16676
(x1) 13/8"x3 3/8"x64 1/2" (36x86x1640)

T . . I
.

E77 LEFT UPRIGHT - W4L16617
(x1) 13/8"x3 3/8"x65" (36x86x1650)

, I . L s I
s
H L H ’ y ’ H
HlH

E78 RIGHT UPRIGHT - W4L16618
(x1) 13/8"x3 3/8"x65" (36x86x1650)

o

o

E79 END SUPPORT - W4L16697
(x1) 11/2"x3 1/2"x44" (36x86x1120)

o

E80 ANGLE BRACE - W4L16696
(x2) 13/8'x33/8"x87 1/8" (36x86x2212)

FO1 FLOOR JOIST - W4L16610
(x2) 13/8"x2 3/8"x52 3/4" (36x60x1340)

Il
o o

H U I H‘
o o
1 1 1l

Il
oo o o

1T Ul
o o

FO2 UPRIGHT - W4L16611 FO3 UPRIGHT - W4L16612
(x1) 13/8"x2 3/8"x30 1/2" (36x60x776) (x1) 13/8"x2 3/8"x30 1/2" (36x60x776)
T 1T
S . . s i ; ; T
FO4 UPRIGHT - W4L16613 FO5 UPRIGHT - W4L16630
(x1) 13/8"x2 3/8"x30 1/2" (36x60x776) (x2) 13/8'x2 3/8"x30 1/2" (36x60x776)

o

FO06 SUPPORT RAIL - W4L16673
(x2) 13/8"x2 3/8"x64 1/8" (36x60x1629)

FQ7 SUPPORT RAIL - W4L16677
(x2) 13/8'x2 3/8"x64 1/8" (36x60x1629)

G01 GROUND BOARD - W4L16595
(x1) 1"x5 1/4"x89 1/2" (24x134x2274)

G02 GROUND BOARD - W4L16605
(x2) 1"x5 1/4"x53 3/4" (24x134x1364)

o

o

GO03 GROUND BOARD - W4L16606
(x1) 1"x5 1/4"x54 3/4" (24x134x1390)




Owner's Manual - Parts Identification

Wood Components (Not to Scale)

© o
o o

© o

GO04 WALL RAIL - W4L16602
(x1) 1"x5 1/4"x77" (24x134x1956)

o o

o o

G05 WALL RAIL - W4L16623
(x1) 1"x5 1/4"x54 5/8" (24x134x1388)

o o

o <]

G06 WALL RAIL - W4L16639
(x1) 1"x5 1/4"x51 3/8" (24x134x1304)

GQ07 WALL RAIL - W4L16659
(x1) 1"x5 1/4"x54 1/2" (24x134x1383)

O °

G08 WALL RAIL - W4L16660
(x1)  1"x5 1/4"x53 3/4" (24x134x1364)

G09 WALL RAIL - W4L16661
(x1) 1"x5 1/4"x58 3/8" (24x134x1483)

G10 WALL RAIL - W4L16662
(x1) 1"x5 1/4"x31" (24x134x786)

G50 GROUND BOARD - W4L16698
(x1) 1"x5 1/4"x86 11/16" (24x134x2202)

° o ° o o o

o ° ° o

HO1 FLOOR SUPPORT - W4L16597
(x1) 1'x3 3/8"x77" (24x86x1956)

HO2 SAFETY BOARD - W4L16600
(x1) 1"x3 3/8"x74 1/4" (24x86x1887)

o

° o o
o o o
o . ° ° °

HQ3 FLOOR SUPPORT - W4L16601
(x1) 1'x3 3/8"x77" (24x86x1956)

o o o o

HO4 FLOOR RAIL - W4L16607
(x1) 1"x3 3/8"x53 3/4" (24x86x1364)

5



Owner's Manual - Parts Identification

Wood Components (Not to Scale)

o

HQ5 FLOOR RAIL - W4L16608
(x1)  1'x3 3/8"x52 3/4" (24x86x1340)

Ie] o
o o
o

o

HO6 FLOOR RAIL - W4L16614
(x1) 1"x3 3/8"x54 5/8" (24x86x1388)

H

HOQ7 FLOOR SUPPORT - W4L16624

(x4) 1"x3"x2 1/8" (24x76x54)

HQ8 FLOOR RAIL - W4L16628
(x1) 1'x3 3/8"x58 3/8" (24x86x1483)

HQO9 FLOOR RAIL - W4L16629
(x1) 1'x3 3/8"x54 1/2" (24x86x1383)

o

o © ° o

H10 FLOOR RAIL - W4L16632

(x1) 1"x3 3/8"x31" (24x86x786)

B

H11 FLOOR SUPPORT - W4L16648

(x3) 1"x2 3/4"x2 3/8" (24x60x70)

[ o

H12 WALL RAIL - W4L16655

(x1) 1"x3 3/8"x54 3/4" (24x86x1390)

H13 WALL RAIL - W4L16664
(x2) 1"x3 3/8"x26 7/8" (24x86x684)

H15 ROPE WALL BOARD - W4L16678
(x8) 1'x3 3/8"x28 1/8" (24x86x714)

H14 ATTACHMENT BOARD - W4L16667
(x1) 1"x3 3/8"x31" (24x86x786)

: ° ]
H16 ROPE WALL BOARD - W4L16679
(x1) 1"x3 3/8"x28 1/8" (24x86x714)

. . ] °

H17 ATTACHMENT BOARD - W4L16680
(x1) 1"x3 3/8"x31" (24x86x786)

H19 ROOF RAIL - W4L16682
(x4) 1"x3 3/8"x34 1/2" (24x86x877)

H18 WALL RAIL - W4L16681
(x2) 1'x3 3/8"x54" (24x86x1372)

(

H20 GABLE BOARD - W4L16683
(x2) 1'x3 3/8"x15 5/8" (24x86x397)

o o
o o

o

H21 GABLE CLEAT - W4L16684
(x2) 1"x3"x3 3/8" (24x76x86)

H22 WALL RAIL - W4L16688
(x1) 1'x3 3/8"x54 3/4" (24x86x1390)



Owner's Manual - Parts Identification

Wood Components (Not to Scale)

]

H23 WALL RAIL - W4L16689
(x2) 1'x3 3/8"x54 3/4" (24x86x1390)

o

H24 WALL BOARD - W4L16690
(x1) 1"x3 3/8"x50 1/8" (24x86x1274)

- ] E
H25 WALL RAIL - W4L16691

H26 WALL RAIL - W4L16692
(x1)  1'X3 3/8"x29" (24x86x737) (x1) 1'x3 3/8"x28 1/8" (24x86x713)

o

o

°

H27 WALL RAIL - W4L16656

H28 WALL RAIL - W4L16625
(x1) 1'x3 3/8"x29" (24x86x738)

(x1) 1'x3 3/8"x13 1/4" (24x86x336)

H29 WALL RAIL - W4L16699 H76 LADDER RUNG - W4L16619
(x1) 1'x3 3/8"x14 1/8" (24x86x360) (x5) 1"x33/8"x18 1/8" (24x86x460)

H77 ATTACHMENT BOARD - W4L16620 JO1 WALL RAIL - W4L16622
(x1) 1"x3 3/8"x20 1/8" (24x86x512)

(x4) 1"x2 3/8"x25 1/4" (24x60x642)

J02 WALL RAIL - W4L16631
(x2) 1'x2 3/8"x58 3/8" (24x60x1483)

JO03 WALL RAIL - W4L16657
(x2) 1'x2 3/8"x55 3/8" (24x60x1407)

K01 WALL RAIL - W4L16640
(x1) 5/8"x5 1/4"x52 3/4" (16x134x1340)

°

o

K02 WALL RAIL - W4L16641
(x1) 5/8"x5 1/4"x53 3/8" (16x134x1356)

o

o

K03 WALL RAIL - W4L16658
(x1)  5/8'x5 1/4"x54 3/4" (16x134x1390)

LO1 FLOOR BOARD - W4L16644 L02 FLOOR BOARD - W4L16645
(x2) 5/8"x4 1/4"x21 1/4" (16x107x540)

(x1) 5/8"x4 1/4"x54 5/8" (16x107x1389)

T —

[

LO03 FLOOR BOARD - W4L16646
(x1) 5/8"x4 1/4"x54 5/8" (16x107x1389)




Owner's Manual - Parts Identification

Wood Components (Not to Scale)

MQ2 FLOOR BOARD - W4L16642
(x11) 5/8'x3 3/8"x21 1/4" (16x86x540)

MO3 FLOOR BOARD - W4L16643
(x13)  5/8'x3 3/8"x54 5/8" (16x86x1389)

; ] ; ]
M0O4 FLOOR BOARD - W4L16647

MO5 FLOOR BOARD - W4L16649
(x2) 5/8'x3 3/8"x21 1/4" (16x86x540) (x15) 5/8"x3 3/8"x29" (16x86x736)

MQ6 FLOOR BOARD - W4L16650 MQ7 WALL BOARD - W4L16652
(x1) 5/8"x3 3/8"x29" (16x86x736) (x12)  5/8"x3 3/8"x29" (16x86x736)

MQ8 WALL BOARD - W4L16654
(x7) 5/8"x3 1/4"x26 7/8" (16x82x684)

M10 WALL BOARD - W4L16663
(x4) 5/8"x3 3/8"x53 1/4" (16x86x1354)

M11 TO!’ BOARD - W4L 16668 M12 ROCK WALL BOARD - W4L16671
(x2) 5/8"x3 1/4"x31" (16x82x786) (x4) 5/8"x3 3/8"x28 1/8" (16x86x714)

M13 ROCK WALL BOARD - W4L16670 M14 ROCK WALL BOARD - W4L16669
(x4) 5/8"x3 3/8"x28 1/8" (16x86x714) (x19) 5/8'x3 3/8"x28 1/8" (16x86x714)

M15 GABLE BOARD - W4L16685 M16 GABLE BOARD - W4L16687
(x4) 5/8'x3 3/8"x18 1/4" (16x86x465) (x4) 5/8'x3 3/8"x11 3/4" (16x86x300)

M73 REAR SUPPORT - W4L16621
(x1) 5/8'x3 3/8"x20 1/8" (16x86x512)

NO1 CLEAT - W4L16674
(x2) 5/8"x2 3/8"x57 7/8" (16x60x1470)

’ . . B B B B ‘ i R e ‘
NQ2 ROOF CLEAT - W4L16686

NO6 FILLER BOARD - W4L16672
(x4) 5/8'x2 3/8"x26 5/8" (16x60x675) (x2) 5/8'x21/8"x28 1/8" (16x54x714)

| P — ]
O70 SLIDE MOUNTING BOARD - W4L09040
(x1) 5/8"x1 3/8"x20 3/8" (16x34x517)

H H o o o o

SP71 SWING BEAM SUPPORT - W4L16695
(x1) 3 3/8"x3 3/8"x49 1/2" (86x86x1256)




Owner's Manual - Parts Identification

Wood Components (Not to Scale)

TO1 SUPPORT BOARD - W4L16599
(x2) 1"x13/8"x46 5/8" (24x34x1184)

TO2 SUPPORT BOARD - W4L16609
(x1) 1"x1 3/8"x52 5/8" (24x34x1336)

TO3 SUPPORT BOARD - W4L16615 TO04 SUPPORT BOARD - W4L16616
(x1) 1'x1 3/8"x24 3/8" (24x34x619) (x1) 1"x1 3/8"x21" (24x34x533)

TO5 SUPPORT BOARD - W4L16626
(x2) 1'x13/8"x18 7/8" (24x34x478)

T06 SUPPORT BOARD - W4L16633
(x2) 1"x13/8"x51 3/4" (24x34x1315)

Y01 WALL BOARD - W4L16693

Y02 WALL BOARD - W4L16653
(x6) 5/8"x3 5/8"x26 7/8" (16x91x684) (x2) 5/8"x3 7/8"x29" (16x99x736)

B0O1 POST - W2A03427
(x1)  3'x3"x86 7/8" (76x76x2206)

RP1 PEAK ROOF PANEL - W2A03428
(x2) 15/8"x15"x59 1/8" (42x382x1613)

RP2 ROOF PANEL - W2A03429
(x2) 15/8"'x20 5/8"x66" (42x524x1613)



Owner's Manual - Parts Identification

Hardware Components

H100480 BOLT WH BLK
(x11) 5/16x4 3/4

H100415 BOLT WH BLK H100396 BOLT WH BLK
(x44) 5/16x3 3/4 (x8) 5/16x1/2

H100503 BOLT WH BLK H100468 BOLT WH BLK

- - )y - Jyc_ 3y 3l ]

(x15) 5/16x3-1/2 (x15) 5/16x1
H100484 BOLT WH BLK ] ; H100009 BOLT WH H100459 BOLT WH BLK
(x17) 5/16x3 1/4 (x3) 5/16x1 1/4 (x7) 5/16x1 1/4
H100416 BOLT WH BLK H100407 BOLT WH BLK

(x8) 5/16x3 (x17) 5/16x1 1/2
H100195 BOLT WH BLK H100458 LAG SCREW

(x7) 5/16x2-3/4 (x9) WH BLK

5/16x2

H100205 BOLT WH BLK H100197 LAG SCREW

(x52) 5/16x2-1/4 (x22) WH BLK

5/16x2 1/2

H100457 BOLT WH BLK E H100192 NUT BARREL H100567 BOLT WH BLK

(X7) 5/16x2 (X75) WH BLK (X1) 1/4x2 1/4

5/16x7/8

i H101110 BOLT WH H100487 LAG SCREW
H100378 BOLT WH BLK (x26) 1/4x3/4 (x13) WH BLK

x4 5/16x1 3/4
(x4) X 1/4x2

10



Owner's Manual - Parts Identification

Hardware Components

H100654 BOLT HEX
(x13) 3/8x5-1/2

H100476 BOLT HEX BLK
x2) 5/16x4 1/4

H100481 BOLT HEX BLK
(x4) 5/16x1 1/4

H100128 SCREW PWH

(x4)

H100434 BOLT HEX
(x4) 3/8x5 3/4

(x4)

(x9) 8x3

(x130) 8x2

H100089 SCREW PFH
(x79) 8x1 3/4

R
H100086 SCREW PFH
(x300) 8x1 1/2

I
H100087 SCREW PFH
(x188) 8x1 1/4
I
H100088 SCREW PFH
(x41) 8x11/8
L — T
H100385 SCREW PFH

(x26) BLK
8x1

H100479 NUT LOCK BLK

x2) 5/16

H101121 BOLT PTH BLK

with LOCTITE
1/4x1

H100831 NUT BARREL

(x4)

R
H100090 SCREW PFH

(x44) 8x2 1/2"

I
H100111 SCREW PFH

H100102 WASHER FLAT
11x25

(x17)

H100198 WASHER
(x163) LOCK EXT BLK
8x19

H100107 WASHER
(x17) LOCK INT
10x18

©

H100477 WASHER
(x4) SPLIT BLK
5/16

1"

PTH BLK
1/4x3/4

(&

H100478 WASHER FLAT
(x9) BLK
8x27

H100199 WASHER
(x8) LOCK EXT BLK
12x19

H100405 WASHER
(x14) LOCK EXT BLK
6x15

)

H100108 WASHER
(x26) LOCK INT
8x15

8x5/8

H100073 T-NUT
(x18) 3/8

H100074 T-NUT
(x3) 5/16

H100379 T-NUT BLK
(x188) 5/16

H100398 T-NUT BLK
(x1) 1/4

H100072 T-NUT
(x26) 1/4



Owner's Manual - Parts Identification
Hardware Components

H100114 TORX
(x1) WRENCH
T-30

= ]
)
H100147 TORX BIT
(x1) T-30

H101100 MAGNETIC
(x1) DRIVER

)
LD

H100764 SCREW
(x1) SETTER

12



Owner's Manual - Parts Identification
Accessory Components (Not to Scale)

A6P00520
1) - ROPE

A109047 CHAIN GREEN 57"

CHAIN GREEN 31"

A4MOI781 HAND GRIP BLACK 816 C/C

A100177
x2)

CR s— T

A4'V(')92363° METAL DECK BRACE 380 C/C

A4MO9613 HAND GRIP METAL BLACK 381 c/c

A4MO00617 A4MO00618

(1) SWING BEAM EXTENSION BRACKET-LEFT (1) SWING BEAM EXTENSION BRACKET-RIGHT
@] O
A6P00054 "
x2) . SWING SEAT GREEN 22 A6l?)93034 TRAPEZE YELLOW

A4M00505
(x8) SWING HANGER

A4MO00619
A4M(())(';)782 A-FRAME BRACKET (x2) L BRACKET 66x66x127 - BLK

13



Owner's Manual - Parts Identification
Accessory Components (Not to Scale)

A
AAMOI047 | BRACKET 2.5x38x55x55

1
1)

\//\\
X
‘>:\/‘
INA
4l

A

J
|

7
\/ TS
un
/\‘X\X\“!"/
N

"‘//.Q

A
Y%

N

’\\/g

40" WEB SWING

i

A4MO01495
(x1)

A100069
(x6) QUICK LINK

©

A100178
(x10)

AUGER GROUND STAKE

AAMODSSS | BRACKET 51x32x82x3.175

‘ \
A4MO00597 /\
[Q\—-\ (x44) METAL TUBE @ @
ABPO0037 GREEN HC ROCK #2

=/

)
©

o

AGPO0036 GREEN HC ROCK #1

A})?,‘)““ BYD ID TAG (LARGE) AGES 3-10

A100287
(x1) SLIDE VF 10 FT

14



PRE-ASSEMBLY STEP 1 - SORTING PARTS

It is critical for ease of assembly that you take the time to sort and organize the wood and hardware.

WOOD PARTS:

Organize wood parts by the three-digit, alpha-numeric number stamped on each board (ex. P01).
If there are multiple boards with the same stamped number, stack those pieces together.
Stamps can be found on the flat surface of the boards or on the end of the boards.

Allow yourself plenty of room - the wood pieces can take up a significant amount of space.

NOTE: CARTONS ARE NOT ORGANIZED BY BOARD NUMBER.

{T"f‘ 4 . F - -
W7 A0 ol | e
V emsommy | oo il ' Siieozsay

i

HARDWARE PARTS:

We recommend that you have a separate table to organize the hardware.

Hardware bags are printed with a seven-digit, alpha-numeric part number.

You can organize your hardware by part number or group by hardware type (i.e. bolts, nuts, etc.).
During assembly you only need to reference the last four digits of the number.

H100194 BOLT WH

(x2)1 5/16 x 2-1/2

15



PRE-ASSEMBLY STEP 2 - TOOLS REQUIRED

Phillips Head

Open End Wrenches 1/2" & 9/16"

1/8", 3/16", 3/8" & 7/16" '
Dr|II Bits

3/8" Drive Ratchet, 1/2" &
9/16" STD Sockets 1/2" & 9/16" Deep
Sockets

Cordless Drill or Phillips Screw Driver

Electric Drill

Claw Hammer I

Square |

Rubber Mallet - Optional
Tape Measure

Level 24"




PRE-ASSEMBLY STEP 3 - CHOOSE YOUR ASSEMBLY METHOD

There are several types of assembly instructions available to you.

wh =

Printed Assembly Manual included with your set

BILT APP - 3D interactive instructions

Combination of the Printed Manual and BILT APP (Note: Step humbers can differ between the two
methods)

Scan for easy
3D instructions prye—

App Store

Download the BILT app —
before you begin

17



STEP 1 - LADDER

QTyY

PART NUMBER

DESCRIPTION

10

H100111

SCREW PFH 8x2

\nH
"

E77 LEFT UPRIGHT - W4L16617
(x1) 13/8"x3 3/8"x65" (36x86x1650)

H76 LADDER RUNG - W4L16619

(x5) 1"x33/8"x18 1/8" (24x86x460)

TIP:
ALIGN PILOT HOLES

111 x10)
SCREW - 2"

;

/7

/7

/7

/7

E77 1)

18




STEP 2 - LADDER QTY | PART NUMBER DESCRIPTION

10 |H100111 SCREW PFH 8x2

I - - VAR

E78 RIGHT UPRIGHT - W4L16618
(x1) 13/8"x3 3/8"x65" (36x86x1650)

O\/ E78 (x1)

111 x10)
SCREW - 2"

/ra 8

19



STEP 3 - LADDER

’ )

H77 ATTACHMENT BOARD - W4L16620

(x1) 1"x3 3/8"x20 1/8" (24x86x512)

M73 REAR SUPPORT - W4L16621
5/8"x3 3/8"x20 1/8" (16x86x512)

QTyY

PART NUMBER

DESCRIPTION

H100111

SCREW PFH 8x2

M73 {x1)/

20

111 9
SCREW - 2"




STEP 4 - LADDER

[
f A4MO01781 HAND GRIP

(x2) BLACK 816 C/C

Y

QTY | PART NUMBER DESCRIPTION
4 |H100379 T-NUT 5/16 BLK
4 |H100503 BOLT WH 5/16x3-1/2 BLK

TIP:
INSTALL T-NUTS IN WOOD FIRST

503 x4
BOLT -3 1/2"

1781 2
HAND GRIP BLACK 816 C/C

21

379 (x4

T-NUT -

5/16"




STEP 1 - ROCK WALL QTY |PART NUMBER DESCRIPTION
24 |H100072 T-NUT 1/4
‘ o ’ 24 |H100108 WASHER LOCK INT 8x15
° 24 |H101110 BOLT WH 1/4x3/4
M13 ROCK WALL BOARD - W4L16670
(x4) 5/8"x3 3/8"x28 1/8" (16x86x714) /.\

i B AGPO9037 GREEN HC ROCK #2
M12 ROCK WALL BOARD - W4L16671

(x4) 5/8'x3 3/8"x28 1/8" (16x86x714) A6|?)?6())036 GREEN HC ROCK #1

TIP: /7
INSTALL T-NUTS IN WOOD FIRST

037 (x6)
GREEN HC ROCK #2

M13 x2)

036 (x5
GREEN HC ROCK #1

072 (x24)
T-NUT - 1/4"

M12 x4

1110 29 M13 2

BOLT WH - 3/4"

108 (x24)
WASHER - 8x15

s ERONTVIEW N

| W

| ° i

. MI3LA e — "L J |

| |

| ) "

‘ M12 DA ) ° : ‘

| |

| ° il

. M13RA w2 — "L ay

o J



STEP 2 - ROCK WALL QTY [ PARTNUMBER|  DESCRIPTION

74 |H100086 SCREW PFH 8x1-1/2"
M13 LA {x2)j° G@ ‘ . : . . .
F06 SUPPORT RAIL - W4L16673 ]: j

' " 2) 13/8"'x2 3/8"x64 1/8" (36x60x1629
M12 DA (x4) Mj @ } 02 ( ) M14 ROCK WALL BOARD - W4L 16669
c ] (x10)  5/8'x3 3/8"x28 1/8" (16x86x714)

M13 RA p2)—7. (e | NO6 FILLER BOARD - WAL16672
(x1) 5/8"x2 1/8"x28 1/8" (16x54x714)

SIDE VIEW N\
START HERE
F06 (1) FLUSH TOPS
086 (x74)
SCREW -1 1/2"
f—_—

FO06 1)

%
|
|
|
|
|
|
|
|
|
|
|
N

> FLUSH SIDES

: FRONT VIEW N
| M13 LA (x1)\? - :f M14 ) |
 M12DA ) [ : irM14 |
| M13 RA (x1)\3 - 22— M14 () |
: Lo 1, —Mm14
M12 DA ) 1 M14 ) |
| Mi13 LA {x1)\5 : 2, M14 () |
| G2 ; M14 ) |
| M12 DA ) f
| M13 RA {x1)\5 > M14 (1) |
: ©T 1, —M14
M12DA () M4 4 |
| - > E[M14(X1) |
| ~—M14 1) |
| : ~—NO06 (x1) |
N BOARD PLACEMENT Y

23



STEP 3 = ROCK WALL QTY | PART NUMBER DESCRIPTION

12 |H100090 SCREW PFH 8x2 1/2
EQ6 LEFT RAIL - WAL16665
(x1) 13/8"x3 3/8"x64 1/2" (36x86x1640)
EO05 RIGHT RAIL - W4L16666
(x1) 13/8"x3 3/8"x64 1/2" (36x86x1640)
s ToPVEW

—_ e B B T8 -
S HOLES OFFSET OUTWARDS _

090 (x12) N /
SCREW -2 1/2"

EO5 «1) \\

0 / EO06 (x1)

ll_———FLUSH SIDES

24



STEP 4 - ROCK WALL QTY | PART NUMBER DESCRIPTION

17 |H100088 SCREW PFH 8x1-1/8"
’ .
NO1 CLEAT - W4L16674
(x1) 5/8"x2 3/8'x57 7/8" (16x60x1470)
f/ ~ BACKVIEW
088 (17 | 1] [
SCREW -1 1/8" ‘ °
NO1 1) ‘ °
|
FLUSH TOPS

‘ .
| I

\ ‘ - . .

® oS |
| =
|
‘ H )
‘ [
‘ 11 1/2in

[291 mm]

L\ BOTH SIDES

LI/

25



STEP 5 - ROCK WALL

‘ o
°

M11 TOP BOARD - W4L16668
(x1) 5/8"x3 1/4"x31" (16x82x786)

QTyY

PART NUMBER

DESCRIPTION

H100086

SCREW PFH 8x1-1/2"

086 (x4
SCREW -1 1/2"

M11 1)

26

SIDE VIEW N\

1i
W[ZIA{]mm]




STEP 6 - ROCK WALL ary

PART NUMBER DESCRIPTION
H100090 SCREW PFH 8x2 1/2"
H100379 T-NUT 5/16 BLK

Q o

H14 ATTACHMENT BOARD - W4L16667
(x1) 1"x3 3/8"x31" (24x86x786)

TIP:
INSTALL T-NUTS IN WOOD FIRST

H14 )

090 (xs)

27

SCREW -2 1/2"

—= 6 @
/ ' "\ T-NUTS TO THE INSIDE OF
. / BOARD WHEN INSTALLED




74 |H100111 SCREW PFH 8x2

STEP 1 - ROPE WALL QTY | PART NUMBER DESCRIPTION

FO7 SUPPORT RAIL - W4L16677
(x2) 13/8"x2 3/8"x64 1/8" (36x60x1629)

H16 ROPE WALL BOARD - W4L16679 NO6 FILLER BOARD - W4L16672

o ‘ E ]

(x1) 1'x3 3/8"x28 1/8" (24x86x714) (x1) 5/8"'x21/8'x28 1/8" (16x54x714)
M14 ROCK WALL BOARD - W4L16669 H15 ROPE WALL BOARD - W4L16678
(x9) 5/8'x3 3/8"x28 1/8" (16x86x714) (x8) 1'x3 3/8"x28 1/8" (24x86x714)
4 SIDE VIEW A

START HERE

f W
i FO7 (1) | FLUSH ToPS |
(x74)

SCREW - 2"¥
- I |
c \ \
= FO7 1) | — ||
<] | I 7 e
] | |
7 —_
Vg N | J
] L~ FusHsibes N~ /
v d
vd
]

s
o’
7
’
D P N e 1
,? 4 FRONT VIEW N
f = s,—M14 1) |
] | H15 x1) : |
| : 4,—M14 (1)
'y | H15 x1)— : |
: : M14 )
| 8 |
Q H15 x1) :
| H15 : ,—M14 1) |
(x1) T :
| : ,—M14 1) |
H15 x1)—: :
| N |
i 3,—M14 (1)
| H15 1) :
‘ H15 1) 3[M14 o ‘
‘ \ f M14 (x1) ‘
H15 1) :
| H16 ! 1 M14 i)
| “UN 5 1, NO6 (1) |
k\ BOARD PLACEMENT Y

28



STEP 2 - ROPE WALL QTY | PART NUMBER DESCRIPTION

12 H100090 SCREW PFH 8x2 1/2
EQ7 LEFT RAIL - W4L16675
(x1) 1 3/8"x3 3/8"x64 1/2" (36x86x1640)
w
EOQ8 RIGHT RAIL - W4L16676
(x1) 13/8"x3 3/8"x64 1/2" (36x86x1640)
(/ TOP VIEW
L\ \ HOLES OFFSET OUTWARDS /
090 (x12)
EO08 (x1)\\
FLUSH TOPS
§ B0 o
% =~ FLUSH SIDES
\

29



STEP 3 - ROPE WALL QTY | PART NUMBER DESCRIPTION
17 |H100088 SCREW PFH 8x1-1/8"
NO1 CLEAT - W4L16674
(x1) 5/8"x2 3/8'x57 7/8" (16x60x1470)
[/ﬁBACKVIEW\ |
088 (x17) ‘ I : =R ‘
SCREW -1 1/8" ‘ ‘
NO1 1) ‘ ‘
| . |
FLUSH TOPS
| ' |
| : |
| : |
| ' |
| : |
| : |
| : |
‘ = ) ‘
11 1/2in
[291 mm]
- l\ BOTH SIDES J

T
/11111111111, //‘ /

30




STEP 4 - ROPE WALL

° °
o °

M11 TOP BOARD - W4L16668
(x1) 5/8"x3 1/4"x31" (16x82x786)

QTyY

PART NUMBER

DESCRIPTION

H100086

SCREW PFH 8x1-1/2"

086 (x4
SCREW -1 1/2"

M11 1)

31

SIDE VIEW N\

1in

\‘/[24 mm]




STEP 5 - ROPE WALL

<
H17 ATTACHMENT BOARD - W4L16680
(x1) 1"x3 3/8"x31" (24x86x786)

o
o o

QTY | PART NUMBER DESCRIPTION

8 |H100090 SCREW PFH 8x2 1/2"

2 |H100379 T-NUT 5/16 BLK

HOLES DOWNWARD

TIP:
INSTALL T-NUTS IN WOOD FIRST

H17 1)

379 (x2)
T-NUT - 5/16"

H17

\

T

I

iy

\@\

090 s

&T-NUTS TO THE INSIDE OF
BOARD WHEN INSTALLED

32



STEP 1 - SWING BEAM

PART
QTY | \OMBER DESCRIPTION
L 0 0 |3 [H100182 |NUT BARREL WH 5/16x7/8 BLK
A50 SWING BEAM - WAL16694 3 |H100416 |BOLT WH 5/16x3 BLK
(x1) 33/8"x5 1/4"x89 1/2" (86x134x2274) 2 H100476 |BOLT HEX 5/16x4 1/4 BLK
4 |H100478 |WASHER FLAT 8x27 BLK
2 |H100479 |NUT LOCK 5/16 BLK

/
A4M00619 L BRACKET
(2 66x66x127 - BLK

SWING BEAM SWING BEAM
A4'V(')?3617 EXTENSION A4"’(')?f)’618 EXTENSION
BRACKET-LEFT BRACKET-RIGHT
TIP:
LEAVE 416 BOLTS & 192 NUT 617 1)
BARRELS HAND TIGHT. SWING BEAM EXTENSION BRACKET-LEFT
618 x1)
SWING BEAM EXTENSION BRACKET-RIGHT
192 x3)

NUT BARREL - 7/8"

479 2
NUT - 5/16"

478 (x2)
WASHER - 8x27

FRONT VIEW

BOLT - 4 1/4"

478 x2)
WASHER - 8x27

619 (2
L BRACKET 66x66x127 - BLK

33



STEP 2 - SWING BEAM QTY | PARTNUMBER|  DESCRIPTION
12 |H100073 T-NUT 3/8
12 |H100102 WASHER FLAT 11x25
12 |H100107 WASHER LOCK INT 10x18
12 |H100654 BOLT HEX 3/8x5-1/2

A4MO09S05 SWING HANGER

TIP:
INSTALL T-NUTS IN WOOD FIRST

073 (x12)
T-NUT - 3/8"

505 (xs)
SWING HANGER

@

34

102 (x12)

WASHER - 11x25"

WASHER - 10x18"

654 x12)
BOLT - 5-1/2"

| | 107 iz




STEP 3 - SWING BEAM QTY | PART NUMBER DESCRIPTION

4 |H100128 SCREW PWH 8x5/8
BYD ID TAG
A1O0164 (LARGE) AGES
3-10
(/ FRONT VIEW \\
© @
. & . °
T T T Tt
. 471/81n
\ [1197 mm] |
« v

164 1)
BYD ID TAG (LARGE) AGES 3-10

128 (x4)
SCREW - 5/8

35



TEP 4 - SWING BEAM PART
S S H G QTY | \UMBER DESCRIPTION
' T © o 6 |H100379 |T-NUT 5/16 BLK
SP71 SWING BEAM SUPPORT - W4L16695 4 |H100407 |BOLT WH 5/16x1 1/2 BLK
(x1) 33/8"x3 3/8"x49 1/2" (86x86x1256) > H100503 BOLT WH 5/16x3-1/2 BLK
AdMO1782 Q'F":EQQ"EET ES0 ANGLE BRACE - W4L16696
(x2) 13/8"x3 3/8"x87 1/8" (36x86x2212)

TIP:
INSTALL T-NUTS IN WOOD FIRST

> SP71 1)

503 x2)
379 (xe) BOLT -3 1/2"
T-NUT - 5/16"
407 (x4)
BOLT-11/2"
1782 1)

A-FRAME BRACKET

E80 1)

36

E80 1)




STEP 5 - SWING BEAM PART
: QTY NUMBER DESCRIPTION
E79 END SUPI;ORT waL 2 H100195 |BOLT WH 5/16x2-3/4 BLK
- W4L16697
1) 1 1/2'%3 1/2'x44" (36x86x1120) 8 H100198 |WASHER LOCK EXT 8x19 BLK
4 H100205 |BOLT WH 5/16x2-1/4 BLK
8 H100379 |T-NUT 5/16 BLK
2 H100480 |BOLT WH 5/16x4 3/4 BLK
G50 GROUND BOARD - W4L16698
(x1) 1'5 1/4"x86 11/16" (24x134x2202)
TIP:
INSTALL T-NUTS IN WOOD FIRST
E79 1)

379 (xs)
T-NUT - 5/16"

480 (x2)
BOLT - 4 3/4"

G50 1)

205 x9)
BOLT -2 1/4"

37

198 (x3)
WASHER - 8x19

195 o)
BOLT - 2-3/4




STEP 6 - SWING BEAM

QTyY

PART
NUMBER

DESCRIPTION

H100192

NUT BARREL WH 5/16x7/8 BLK

H100416

BOLT WH 5/16x3 BLK

TIP:
TIGHTEN ALL (5) 416 BOLTS & 192 NUT BARRELS NOW.

192 x2)
NUT BARREL - 7/8"

38




STEP 1 - FORT ASSEMBLY

— Q — — — aty | aRte DESCRIPTION
BO1 POST - W2A'93427 10 |H100198 |WASHER LOCK EXT 8x19 BLK
(x1) 3"X3"X86 7/8" (76x76x2206) 10 |H100379 | T-NUT 5/16 BLK
I j T e L 10 |H100415 |BOLT WH 5/16x3 3/4 BLK
B02 POST - W4L16594
(x1) 3"x3"x86 7/8" (76x76x2206)
GO1 GROUND BOARD - W4L16595
(x1) 1"x5 1/4"x89 1/2" (24x134x2274)
E N L : . HO2 SAFETY BOARD - W4L16600
HO1 FLOOR SUPPORT - W4L16597 (x1) 1"x3 3/8"x74 1/4" (24x86x1887)
(x1) 1"x3 3/8"x77" (24x86x1956)
TIP:
INSTALL T-NUTS IN WOOD FIRST
<
’ B02 1)
198 (x10)
379 (x10)
T-NUT - 5/16" WASHER - 8x19

BO1 {x1)\‘00

HO1 1)

GO1 1)

39

415 (x10)
BOLT - 3 3/4"

™. NOTE HOLE LOCATION




STEP 2 - FORT ASSEMBLY

PART
NUMBER DESCRIPTION

QTyY

T
o o

H100198 |WASHER LOCK EXT 8x19 BLK

EO1 ANGLE BRACE - W4L16596 H100205 |BOLT WH 5/16x2-1/4 BLK

(x2) 13/8"x3 3/8"x48 7/8" (36x86x1241) H100379 |T-NUT 5/16 BLK

H100405 |WASHER LOCK EXT 6x15 BLK

g |©o|©o|©

H100487 |LAG SCREW WH 1/4x2 BLK

o

75

EQ2 DECK BRACE - W4L16598
(x3) 13/8"x3 3/8"x17" (36x86x433)

TIP:
INSTALL T-NUTS IN WOOD FIRST. O
BE SURE TO SQUARE SUBASSEMBLY.

405 (x5
WASHER - 6x15

. 379 x9)

T-NUT - 5/16" 487 (xs)

LAG SCREW - 2"

EO1 2o

198 (x9)
WASHER - 8x19

EO02 (3

205 (x9)
BOLT -2 1/4"

NG

S




STEP 3 - FORT ASSEMB

[ L T T
o o ° -

LY

i

il : 1%
B03 POST - W4L16603
(x1) 3"x3"x86 7/8" (76x76x2206)

[H m - LU
o o ° .

il

1l H 11l
B04 POST - W4L16604
(x1) 3"x3"x86 7/8" (76x76x2206)

’ .

GO03 GROUND BOARD - W4L16606
(x1) 1"x5 1/4"x54 3/4" (24x134x1390)

®
o

(x1) 1"x3 3/8"x77" (24x86x1956)

HO3 FLOOR SUPPORT - W4L16601

PART
QTY NUMBER DESCRIPTION

10 |H100198 |WASHER LOCK EXT 8x19 BLK

2 |H100205 |BOLT WH 5/16x2-1/4 BLK

10 |H100379 |T-NUT 5/16 BLK

2 |H100405 |WASHER LOCK EXT 6x15 BLK

8 |H100415 |BOLT WH 5/16x3 3/4 BLK

2 |H100487 |LAG SCREW WH 1/4x2 BLK

°
7%

EQ2 DECK BRACE - W4L16598
(x2) 13/8'x33/8"x17" (36x86x433)

TIP:
INSTALL T-NUTS IN WOOD FIRST

2

B04 (x1)\§A

205 (x2)
BOLT -2 1/4"

HO3 1)

EO02 2

487 2
LAG SCREW - 2"

405 (o)
WASHER - 6x15

Ny

¢4

: / BO3 1)

3
—NOTE HOLE LOCATION

415 (xs)
/ BOLT -3 3/4"

198 (x10)
WASHER - 8x19

379 (x10)
T-NUT - 5/16"

v

GO03 x1)



STEP 4 - FORT ASSEMBLY

PART
’ ‘ QTY NUMBER DESCRIPTION
G02 ° 10 |H100198 |WASHER LOCK EXT 8x19 BLK
GROUND BOARD - W4L16605
(x2)  1'%5 1/4"x53 3/4" (24x134x1364) 10 |H100379 |T-NUT 5/16 BLK
8 H100415 |BOLT WH 5/16x3 3/4 BLK
‘ i o o ° ‘ 2 H100480 |BOLT WH 5/16x4 3/4 BLK
HO5 FLOOR RAIL - W4L16608
(x1)  1'x3 3/8"x52 3/4" (24x86x1340)
HQ7 FLOOR SUPPORT - W4L16624
(x2) 1'x3'x2 1/8" (24x76x54)
TIP:
INSTALL T-NUTS IN WOOD FIRST
379 (x2)
T-NUT . 516" FLUSH SIDES
HO7 2
198 (x2)
WASHER - 8x19
®
: 480 (x2)

NOTE HOLE LOCATION

379 (xs)
T-NUT - 5/16"

42

BOLT - 4 3/4"

G02 1)

198 )
WASHER - 8x19

415 (v
BOLT - 3 3/4"

/ /




STEP 5 - FORT ASSEMBLY

PART
‘ D ‘ D ‘ QTyY NUMBER DESCRIPTION
HO ) : 2 |H100198 |WASHER LOCK EXT 8x19 BLK
4 FLOOR RAIL - W4L16607 :
(x1) 1"x3 3/8"x53 3/4" (24x86x1364) 2 H100379 | T-NUT 5/16 BLK
2 |H100480 |BOLT WH 5/16x4 3/4 BLK
-] o ']
HO8 FLOOR RAIL - W4L16628
(x1) 1"x3 3/8"x58 3/8" (24x86x1483)
HO7 FLOOR SUPPORT - W4L16624
(x2) 1"x3"x2 1/8" (24x76x54)
TIP:
INSTALL T-NUTS IN WOOD FIRST
FLUSH SIDES HO8 (1) /
—
379 o) - TN 198 (x2)
T-NUT - 5/16" = WASHER - 8x19
HO7 2 " 480 (x2)
BOLT -4 3/4"
HO04 (1)

43

NOTE HOLE LOCATION



STEP 6 - FORT ASSEMBLY

%

EQ2 DECK BRACE - W4L16598
(x5) 13/8"'x33/8"x17" (36x86x433)

QTyY

PART
NUMBER

DESCRIPTION

H100198

WASHER LOCK EXT 8x19 BLK

H100205

BOLT WH 5/16x2-1/4 BLK

H100379

T-NUT 5/16 BLK

H100405

WASHER LOCK EXT 6x15 BLK

aajoajo|o

H100487

LAG SCREW WH 1/4x2 BLK

TIP:
INSTALL T-NUTS IN WOOD FIRST

379 (x5
T-NUT - 5/16"

405 x5)— |
WASHER - 6x15

487 x5 /

LAG SCREW - 2"

44

L

205 (x35)
BOLT -2 1/4"

198 (x5
WASHER - 8x19

e E02 (x5)

NOTE T-NUT POSITIONS.




STEP 7 - FORT ASSEMBLY

NUMBER DESCRIPTION

ti j 8 |H100092 |SCREW PFH 8x3

FO1 FLOOR JOIST - W4L16610
(x2) 13/8"x2 3/8"x52 3/4" (36x60x1340)

Ve
( —“ 1 /Fo1 [ ]
|
| 5/8 in
| [16 mm]
K ° SIDE VIEW o
.~ = - =
<
FO1 2




STEP 8 - FORT ASSEMBLY

o o o o
1l 1l 1l

FO02 UPRIGHT - W4L16611
(x1) 13/8"x2 3/8"x30 1/2" (36x60x776)

o o o o oo}

Il i 4 1l 1l

FQ3 UPRIGHT - W4L16612
(x1) 13/8"x2 3/8"x30 1/2" (36x60x776)

o
o
o °

HQ06 FLOOR RAIL - W4L16614
(x1) 1"x3 3/8"x54 5/8" (24x86x1388)

QTyY

PART

NUMBER DESCRIPTION

H100198 |WASHER LOCK EXT 8x19 BLK

H100205 |BOLT WH 5/16x2-1/4 BLK

H100379 |T-NUT 5/16 BLK

NI~ O

H100484 |BOLT WH 5/16x3 1/4 BLK

TIP:
INSTALL T-NUTS IN WOOD FIRST

205 x9
BOLT -2 1/4"

0 @
FTwA
379 o) ———
T-NUT - 5/16"

FO02 (X”L
y

NOTE HOLE LOCATIONS<
8, \

HO06 (x1)

198 (6

WASHER - 8x19

484 (o)

46

BOLT - 3 1/4"

‘ NOTE HOL

%

)

; /F03 (x1)

NOTE HOLE LOCATIONS

E LOCATIONS

\\\ii «///



STEP 9A - FORT ASSEMBLY

EQ3 UPRIGHT - W4L16627
(x1) 13/8"x3 3/8"x59 5/8" (36x86x1516)

o
o o o o o o o o
o

EQ4 UPRIGHT - W4L16638
(x1) 13/8'x3 3/8"x56 7/8" (36x86x1446)

PART
QTY NUMBER DESCRIPTION
4 |H100198 |WASHER LOCK EXT 8x19 BLK
4 |H100205 |BOLT WH 5/16x2-1/4 BLK
4 |H100379 |T-NUT 5/16 BLK

TIP:
INSTALL T-NUTS IN WOOD FIRST

E04 (x1)\\

205 (x4
BOLT -2 1/4"

198 (x4
WASHER - 8x19

47




STEP 9B - FORT ASSEMBLY | SART
QTY |\ UMBER DESCRIPTION

5 H100198 |WASHER LOCK EXT 8x19 BLK

1
E02 DECK BRACE - W4L16598 A4MO00855 L BRACKET 1 |H100205 |BOLT WH 5/16x2-1/4 BLK
(1) 13/8'x3 3/8"x17" (36x86x433) (1) 51x32x82x3.175 | 5 |H100379 | T-NUT 5/16 BLK
1 |H100398 |T-NUT 1/4 BLK
r ° 1 |H100405 |WASHER LOCK EXT 6x15 BLK
HO9 FLOOR RAIL - WAL16629 <—+ 6 7/8 in [175 mm] 4 |H100468 | BOLT WH 5/16x1 BLK
(x1) 1'x3 3/8"x54 1/2" (24x86x1383) 1

H100567 |BOLT WH 1/4x2-1/4 BLK

TIP:

INSTALL T-NUTS IN WOOD FIRST
855 (x1)

L BRACKET 51x32x82x3.175

379 (x5
T-NUT - 5/16"

R
398 (x1)
198 (1) N p T-NUT - 1/4"
WASHER - 8x19 \ ,
205 (x1) h / By
BOLT - 2 1/4" T ‘/ﬂ// :
\
567 x1) \\
BOLT - 2 1/4"

5ux)— \
WASHER - 6x15

HO09 1)
NOTE HOLE LOCATION

L
67/8in

[175 mm]

48



ASSEMBLY

STEP 10 - FORT

PART
T — QTY |\ IMBER DESCRIPTION
FO5 UPRIGHT - W4L16630 B 6 |H100198 |WASHER LOCK EXT 8x19 BLK
(x2) 1 3/8"x2 3/8"x30 1/2" (36x60x776) H11 FLOOR SUPPORT - WaL16648 2 |H100205 |BOLT WH 5/16x2-1/4 BLK
TOP 1) 1 R 35 (2e6ONTO) 6 |H100379 |T-NUT 5/16 BLK
° R o o R ° 4 H100484 |BOLT WH 5/16x3 1/4 BLK
H10 FLOOR RAIL - W4L16632
(x1)  1'X3 3/8'x31" (24x86x786)
TIP:
INSTALL T-NUTS IN WOOD FIRST
Q/ FO5 2
NOTE PILOT — ° |
HOLES OUTWARD \ !
Q &
~J 0
379 (xs)
T-NUT - 5/16"
H10 1) FLUSH SIDES
205 (x2)
BOLT -2 1/4"

484 (x9)
BOLT - 3 1/4"

198 (x5)
WASHER - 8x19

NOTE HOLE POSITIONS

Q

© O,

D D

49




STEP 11 - FORT ASSEMBLY

PART
QTY DESCRIPTION
I—" 1— i NUMBER
° 1 L L ° 4 |H100073 |T-NUT 3/8
B09 SWING SUPPORT - W4L16651 4 |H100102 |WASHER FLAT 11x25
(x1) 2 7/8'x3'x54 3/8" (72x76x1381) 4 |H100107 |WASHER LOCK INT 10x18
’ 11/8in 2 |H100192 |NUT BARREL WH 5/16x7/8 BLK
[30 mm] 2 |H100195 |BOLT WH 5/16x2-3/4 BLK
DOWN 4 |H100379 |T-NUT 5/16 BLK
A4MO1878 JOIST HANGER ‘ 4 |H100434 |BOLT HEX 3/8x3 1/4
x2)  90° A4IV(I)92()1505 SWING HANGER 4 |H100468 |BOLT WH 5/16x1 BLK

TIP: S N
INSTALL T-NUTS IN WOOD FIRST ( B09 (1) 073 ) |
o ot AT
| T“ - |

| 102 (x4)
| 11/8in 505 2 WASHER - 11x25" |

‘ [30 mm] SWING HANGER 107 po

WASHER - 10x18"
| SWING SUPPORT ASSEMBLY 434 (x4) |
| BOLT - 3 1/4" }
N /
o
\
o @
? @
[
1878 12 "

JOIST HANGER 90° /
SWING SUPPORT ASSEMBLY (

A

o A

192 x2)
NUT BARREL - 7/8"

> |
379 (x4) .

T-NUT - 5/16"

195 (o)
BOLT - 2-3/4 AN

50



PART
QTY NUMBER DESCRIPTION

STEP 12 - FORT ASSEMBLY

BE

14 |H100089 |SCREW PFH 8x1-3/4"

TO1 SUPPORT BOARD - W4L16599
(x2) 1'x13/8"x46 5/8" (24x34x1184)

( — ‘ !ﬁTO'l o
‘ Eﬂ e J - N o) ‘i;;
B | |
. 5/8in |
’ ‘ [16 mm]
Q L\ q | SIDE VIEW | O

089 (x14)
SCREW -1 3/4"
<




STEP 13- FORT ASSEMBLY

g QTY | \UMBER DESCRIPTION
T06 SUPPORT BOARD - W4L16633 16 |H100089 |SCREW PFH 8x1-3/4"
(x2) 1"x13/8"x51 3/4" (24x34x1315)
e
| T8 .
| EEI : - Lo 1>
| 5/8 in
B | [16 mm]
: L SIDE VIEW )
- L —
089 (x16)
SCREW - 1 3/4"




STEP 14 - FORT ASSEMBLY

- QTyY NUMBER DESCRIPTION
T02 SUPPORT BOARD - WAL16609 A
(x1) 11 3/8'x52 5/8" (24x34x1336) 29 |H100089 |SCREW PFH 8x1-53/4
[ ] [ ] 2 |H100379 |T-NUT 5/16 BLK
TO03 SUPPORT BOARD - W4L16615 TO4 SUPPORT BOARD - W4L16616
(x1) 11 3/8"x24 3/8" (24x34x619) (x1) 11 3/8"x21" (24x34x533)

TO5 SUPPORT BOARD - W4L16626
(x2) 1"x13/8"x18 7/8" (24x34x478)

TIP:

INSTALL T-NUTS IN WOOD FIRST.
THEN INSTALL T02 BOARD.
INSTALL T0O5 BOARDS LAST.

379 (x2)
= T-NUT - 5/16"

089 (x29)
SCREW -1 3/4"

TO03 1)

53



STEP 15 - FORT ASSEMBLY —
— E—— QTY | \UMBER DESCRIPTION
FO4 UPRIGHT - WAL16613 2 |H100198 |WASHER LOCK EXT 8x19 BLK
(x1) 13/8'X2 3/8'x30 1/2" (36x60x776) 1 |H100205 |BOLT WH 5/16x2-1/4 BLK
2 |H100379 |T-NUT 5/16 BLK
@ 1 H100484 |BOLT WH 5/16x3 1/4 BLK
H11 FLOOR SUPPORT - W4L16648
(x1) 1"x2 3/4"x2 3/8" (24x60x70)
TIP: 2 e T N\
INSTALL T-NUTS IN WOOD FIRST ( FO4 N 379 1
| T-NUT - 5/16" |
| . @f/ . |
| ” |
| H11 |
INSIDE VIEW
N e %
O/ FO04 1)
205 1) .
BOLT -2 1/4" ’ 198 (2
WASHER - 8x19
) /
484 (x1)
|BOLT-31/4"
T-NUT - 5/16"
H11 (x1) ®
LA )
)

54

%

\




STEP 16 - FORT ASSEMBLY

=

Ty

LADDER ASSEMBLY

QTyY

PART
NUMBER

DESCRIPTION

H100198

WASHER LOCK EXT 8x19 BLK

H100378

BOLT WH 5/16x1 3/4 BLK

198 (x2)
WASHER - 8x19

378 (x2)
BOLT -1 3/4"

LADDER ASSEMBLY

55




STEP 17 - FORT ASSEMBLY
\i i\

MO2 FLOOR BOARD - W4L16642
(x11)  5/8'x3 3/8"'x21 1/4" (16x86x540) A ‘

. ] LO1 FLOOR BOARD - W4L16644

MO4 FLOOR BOARD - WA4L16647 (x2) 5/8"x4 1/4"x21 1/4" (16x107x540)
(x2) 5/8"x3 3/8"x21 1/4" (16x86x540)

QTY

PART NUMBER

DESCRIPTION

60

H100086

SCREW PFH 8x1-1/2"

086 (xs0)
SCREW -1 1/2"

B




STEP 18 - FORT ASSEMBLY

MQ3 FLOOR BOARD - W4L16643
(x13) 5/8"x3 3/8"x54 5/8" (16x86x1389)

QTY |PART NUMBER DESCRIPTION

90 |H100086 SCREW PFH 8x1-1/2"

I

LO2 FLOOR BOARD - W4L16645
(x1) 5/8"x4 1/4"x54 5/8" (16x107x1389)

LO3 FLOOR BOARD - WAL16646
(x1) 5/8"x4 1/4"x54 5/8" (16x107x1389)

086 (x90)
LO3 ¢ SCREW - 1 1/2"




STEP 19 - FORT ASSEMBLY

QTY |PART NUMBER DESCRIPTION
2 |H100195 BOLT WH 5/16x2-3/4 BLK
z 3 o 3 2 |H100198 WASHER LOCK EXT 8x19 BLK
& - 4 |H100379 T-NUT 5/16 BLK
5 2 |H100457 BOLT WH 5/16x2 BLK
» » 2 |H100468 BOLT WH 5/16x1 BLK
Q 5 ) )
ROCK WALL ASSEMBLY A4MO9630 METAL DECK BRACE 380 C/C
198 2
5 WASHER - 8x19
457 (x2)
BOLT - 2"
468 (x2)
BOLT-1"
379 x9) e
T-NUT - 5/16"
195 o)
BOLT - 2-3/4

58

630 (2
METAL DECK BRACE 380 C/C

ROCK WALL ASSEMBLY




DESCRIPTION

SCREW PFH 8x1-1/2"

PART
NUMBER
H100086

QTyY

64

MO5 FLOOR BOARD - W4L16649

(x15) 5/8'x3 3/8"x29" (16x86x736)

MO6 FLOOR BOARD - W4L16650
(x1) 5/8"x3 3/8"x29" (16x86x736)

STEP 20 - FORT ASSEMBLY

MO5 (x15)
59

086 (x54)

SCREW -1 1/2"
|
7




STEP 21 - FORT ASSEMBLY PART
———~—v v oo - QTY | UMBER DESCRIPTION
[38 mm] (x2) 1'x2 3/8'x58 3/8" (24x60x1483) 2 |H100197 |LAG SCREW WH 5/16x2-1/2 BLK
T T T T T T T T l 6 |H100198 |WASHER LOCK EXT 8x19 BLK
i 2 |H100199 |WASHER LOCK EXT 12x19 BLK
13/4in JO3 WALL RAIL - W4L16657
(43 mm] — F L2 12 G855 38" (2Ax60K1407) 4 |H100205 |BOLT WH 5/16x2-1/4 BLK
6 |H100379 |T-NUT 5/16 BLK
\ \ 2 |H100396 |BOLT WH 5/16x1/2 BLK
A4M00597 H100407
MO0597 METAL TUBE 2 00407 |BOLT WH 5/16x1 1/2 BLK
A4M01047 L BRACKET
(x2) 2.5x38x55x55
TIP: 13/4in
FOLLOW BELOW ORDER: [43mm]__
1. INSTALL T-NUTS IN WOOD N N

2. INSTALL LOWER WALL RAIL BOARDS
3. INSTALL METAL TUBES
4. INSTALL TOP WALL RAIL BOARDS

7
/
379 (xe) %

192 x2)
TNUT . 51en NUT BARREL - 7/8
|
1047 2 199 (2)

L BRACKET 2.5x38x55x55

WASHER - 12x19

AN
396 (xo)—
BOLT-1/2"

407 (o)
BOLT -1 1/2"

AN
AN

:

198 (x6)
WASHER - 8x19

197 o)
LAG SCREW -2 1/2" \

597 (x32)
METAL TUBE

[ 29

\Ng"

\\\\E\\'

/4

\V4

<>

Y.
/ANNRON

/D N\ Y

/7 X \/

/] P\
[/ )/

N/

60



STEP 22 - FORT ASSEMBLY

PART
A QTY NUMBER DESCRIPTION
[38 mm] ﬁ 8 |H100197 |LAG SCREW WH 5/16x2-1/2 BLK
8 H100198 |WASHER LOCK EXT 8x19 BLK
i" uuuuuu N \ ‘ |
JO1 WALL RAIL - W4L16622 A4M00597
(x4) 1"x2 3/8"x25 1/4" (24x60x642) (x12) METAL TUBE

TIP:
FOLLOW BELOW ORDER:

1. INSTALL LOWER WALL RAIL BOARDS
2. INSTALL METAL TUBES

3. INSTALL TOP WALL RAIL BOARDS

11/2in
[38 mm]

Va 198 (xs)

. . WASHER - 8x19
597 (x12)— . o

197 9
METAL TUBE S ./ LAG SCREW - 2 1/2"

A\

JO1 (9

TN\ A\

A

\NANEAN

\V/

61




QTY DESCRIPTION

STEP 23 - FORT ASSEMBLY PART

NUMBER
K | 3 |H100197 |LAG SCREW WH 5/16x2-1/2 BLK
H23 WALL RAIL - WAL16689 . 4 |H100198 |WASHER LOCK EXT 8x19 BLK
(x1) 15 3/8'%54 /4" (24x66x1550) [143/4mlr]q] T % 1 |H100205 |BOLT WH 5/16x2-1/4 BLK
]

’ ‘ H100379 |T-NUT 5/16 BLK

H27 WALL RAIL - W4L16656
(x1) 1'x3 3/8"x29" (24x86x738)

TIP:
INSTALL T-NUTS IN WOOD FIRST

198 ()
WASHER - 8x19

197 (x3)
LAG SCREW -2 1/2"

S

A

™—205 (1)
BOLT -2 1/4"

~—379 (x1)
T-NUT - 5/16"

62



STEP 24 - FORT ASSEMBLY

°

13/4in 4% F G06 WALL RAIL - W4L16639
[43 mm] (x1) 1"x5 1/4"x51 3/8" (24x134x1304)

B B

B07 POST - W4L16636
(x1) 3'x3"x31 5/8" (76x76x804)

A4M01047 L BRACKET
(x2) 2.5x38x55x55

PART
QTY | \UMBER DESCRIPTION
4 H100198 |WASHER LOCK EXT 8x19 BLK
2 H100205 |BOLT WH 5/16x2-1/4 BLK
6 H100379 | T-NUT 5/16 BLK
2 H100415 |BOLT WH 5/16x3 3/4 BLK
2 H100484 |BOLT WH 5/16x3 1/4 BLK

TIP:
INSTALL T-NUTS IN WOOD FIRST

B

13/4in
[43 mm] o
N

379 (xe)
T-NUT - 5/16"

205 x2) 7
BOLT-21M"*\\4§2

1047 (Xa/

L BRACKET

A

p
\V\“

A

415 o)
BOLT - 3 3/4"

BOLT -3 1/4"
Lo

198 (x4
WASHER - 8x19




STEP 25 - FORT ASSEMBLY

.

GO07 WALL RAIL - W4L16659
(x1) 1'%5 1/4"x54 1/2" (24x134x1383) 13/4in
[43 mm]

PART

QTY |\ MBER DESCRIPTION

2 H100192 NUT BARREL WH 5/16x7/8 BLK

2 H100198 | WASHER LOCK EXT 8x19 BLK

2 H100199 | WASHER LOCK EXT 12x19 BLK

2 H100205 BOLT WH 5/16x2-1/4 BLK

2 H100379 T-NUT 5/16 BLK

2 H100396 BOLT WH 5/16x1/2 BLK

TIP:
INSTALL T-NUTS IN WOOD FIRST

GO7 x1)

379 (x2)
T-NUT - 5/16"

<

205 o)
BOLT -2 1/4"

198 (x2)
WASHER - 8x19

64

13/4in

) —199 x2)
WASHER - 12x19

—192 2
NUT BARREL - 7/8"




STEP 26 - FORT ASSEMBLY ) E——

L/\J 4 |H100198 |WASHER LOCK EXT 8x19 BLK
H100379 | T-NUT 5/16 BLK
C?X11)0 WALL RAlL éﬂ%}ﬁ%ﬁf 4 |H100484 |BOLT WH 5/16x3 1/4 BLK

N

TIP:
INSTALL T-NUTS IN WOOD FIRST

379 1)
T-NUT - 5/16"

198 (4
WASHER - 8x19

G10 (x1)/
i

484 vy
BOLT -3 1/4"

y—\

65



STEP 27 - FORT ASSEMBLY

e 26 7/8in [683 mm] —— =]

PART
QTY | NUMBER

DESCRIPTION

6 |H100198 |WASHER LOCK EXT 8x19 BLK

6 |H100205 |BOLT WH 5/16x2-1/4 BLK

6 |H100379 |T-NUT 5/16 BLK

o

GO05 WALL RAIL - W4L16623
(x1) 1"x5 1/4"x54 5/8" (24x134x1388)

TIP:
INSTALL T-NUTS IN WOOD FIRST

26 7/8in
[683 mm]

-

205 (xs)
BOLT -2 1/4"

198 (x5)
WASHER - 8x19

379 (xs)
T-NUT - 5/16"

GO05 1)

66




STEP 28 - FORT ASSEMBLY

M
1 1 OH ° ° | T S T
BO6 POST - WAL16635

(x1) 3"x3"x31 5/8" (76x76x804)

M M
°

° °
1l 1l

B(Q5 POST - W4L16634
(x1) 3'x3"x31 5/8" (76x76x804)

GO04 WALL RAIL - W4L16602
(x1) 1"x5 1/4"x77" (24x134x1956)

H12 WALL RAIL - W4L16655
(x1) 1"x3 3/8"x54 3/4" (24x86x1390)

PART
QTY | \UMBER DESCRIPTION
8 H100198 |WASHER LOCK EXT 8x19 BLK
12 |H100379 |T-NUT 5/16 BLK
6 H100415 |BOLT WH 5/16x3 3/4 BLK
2 H100484 |BOLT WH 5/16x3 1/4 BLK

TIP:
INSTALL T-NUTS IN WOOD FIRST

(R

B0O5 1)
/ 379 (x12)
T-NUT - 5/16"

\

\ANEANEAN
A

A

NAY/AN
N,
N

I\
AN\

)
/)

/\

T
AN

~—/
4

Q
/N

484 (x2)
BOLT -3 1/4"

67

<>/ B06 (1)

H12 1)

198 (x3)
WASHER - 8x19

415 xs)
BOLT - 3 3/4"

- —Go4 (x1)

> ™~ HOLES UPWARD

4
6
g




S 9 O SS QTY NSI\AA';ER DESCRIPTION
- v : -] 1 |H100192 |NUT BARREL WH 5/16x7/8 BLK
24 WALL BOARD - W4L16690 _
T 13 3850 1/8" (24x86x1274) / 2 |H100197 |LAG SCREW WH 5/16x2-1/2 BLK
\ R ACKET 3 |H100198 |WASHER LOCK EXT 8x19 BLK
A4M01047
x1) 2 5x38x55x55 1 |H100199 |WASHER LOCK EXT 12x19 BLK
1 |H100378 |BOLT WH 5/16x1 3/4 BLK
13/ 134in 2 |H100379 |T-NUT 5/16 BLK
In — n —=
[43 mm] % [43 mm] h 1 |H100396 |BOLT WH 5/16x1/2 BLK
‘ } ‘ } 1 |H100407 |BOLT WH 5/16x1 1/2 BLK
H25 WALL RAIL - W4L16691 H26 WALL RAIL - W4L16692
(x1) 1'x3 3/8"x29" (24x86x737) (x1) 1"x3 3/8"x28 1/8" (24x86x713)
TIP: S N
INSTALL T-NUTS IN WOOD FIRST [ — SIDE VIEW W
H24\\ °
197 (2 | |
LAG SCREW -2 1/2" ‘ _ ‘
13/4in |
H24 x1) | [43 mm] |
Pl 1.
e ([T
| Y H26 |
A |
L H25 -, |
& H26 1) ‘ ° : \
| [EfE : — |
~. S/
T \ — —
—
AN
AN
\\ T
AN e
/ >
~—H25 1) \
378 (x1) [
BOLT-13/4" |
198 (x3) \%
WASHER - 8x19 &
379 1)
\ T-NUT - 5/16"
X<” -
192 x1) Y 396 (1)
NUT BARREL - 7/8" A BOLT - 1/2"

WASHER - 12x19

L BRACKET 2.5x38x55x55

199 1)

1047 )

68

407 1)
BOLT-11/2"

379 x1)
T-NUT - 5/16"

USING BRACKET AS A GUIDE, DRILL (1) 3/8" [10mm] HOLE THRU DECK FOR HARDWARE.



STEP 30 - FORT ASSEMBLY ) E——

H100198 |WASHER LOCK EXT 8x19 BLK

I 2
B B08 POST . WaL16637 — 2 |H100379 | T-NUT 5/16 BLK
K1) BX331 58" (76x76x804) 2 |H100416 |BOLT WH 5/16x3 BLK
TIP:
INSTALL T-NUTS IN WOOD FIRST

s/ @

B08 (1)
k 379 (x2)

T-NUT - 5/16" |.|:

198 (x2)
WASHER - 8x19

416 2

69



STEP 31 - FORT ASSEMBLY

: O

G08 WALL RAIL - W4L16660
(x1) 1"x5 1/4"x53 3/4" (24x134x1364)

PART
QTY |\ MBER DESCRIPTION
6 H100198 | WASHER LOCK EXT 8x19 BLK
2 H100205 BOLT WH 5/16x2-1/4 BLK
6 H100379 | T-NUT 5/16 BLK
4 H100415 BOLT WH 5/16x3 3/4 BLK

G09 WALL RAIL - W4L16661
(x1) 1"x5 1/4"x58 3/8" (24x134x1483)

TIP:
INSTALL T-NUTS IN WOOD FIRST

379 (xs)

198 (xs)
WASHER - 8x19

415 (x4 Al
BOLT-33/4" ¥,

v

GO08 (x1).

T-NUT - 5/16"




STEP 32 - FORT ASSEMBLY

13/4in —» 13/4in —=
[43 mm] [43 mm]

T

H28 WALL RAIL - W4L16625 H29 WALL RAIL - W4L16699
(x1)  1"x3 3/8"x13 1/4" (24x86x336) (x1) 1'x3 3/8"x14 1/8" (24x86x360)

PART

QTY NUMBER DESCRIPTION
2 |H100197 |LAG SCREW WH 5/16x2-1/2 BLK
2 |H100198 |WASHER LOCK EXT 8x19 BLK

198 (o)
WASHER - 8x19

197 x2)
LAG SCREW -2 1/2"

H29 1)

71




STEP 33 - FORT ASSEMBLY PART
QTY NUMBER DESCRIPTION
’ ° ° ° ‘ 5 H100198 WASHER LOCK EXT 8x19 BLK
H22 WALL RAIL - W4L16688 1 H100205 BOLT WH 5/16x2-1/4 BLK
(1) 1'X3 3/8"x54 3/4" (24x86x1390) 5 |H100379 | T-NUT 5/16 BLK
\ o ‘ 4 H100415 BOLT WH 5/16x3 3/4 BLK
H23 WALL RAIL - W4L16689
(x1) 1'X3 3/8"x54 3/4" (24x86x1390)
TIP:
INSTALL T-NUTS IN WOOD FIRST
415 )
205 (x1) BOLT -3 3/4"
BOLT -2 1/4" 198 (x5)

S
& [@
@

[

&

WASHER - 8x19

v 379 (x5

-NUT - 5/16"




v

—

m

D
Zz |2 v|x
-
O |&| |mm
= = o N
a (X< =+
N _
mnu ¥ x| %R
O|d|o|b
@ lolmiz |z
|0 |Wv|Ww
Q iz
EHWW
sl
NLL
<200
SE| oo

o
=W o o|Nlom
ca &89 8
SHEEHEE
Z T T
>

m 212 nj®

STEP 34 - FORT ASSEMBLY

K01 WALL RAIL - W4L16640

(x1) 5/8"x5 1/4"x52 3/4" (16x134x1340)

ﬂ - 21/8in
[54 mm]

198 (x10)

WASHER - 8x19

(x1) 5/8"x5 1/4"x53 3/8" (16x134x1356)

K02 WALL RAIL - W4L16641

INSTALL T-NUTS IN WOOD FIRST

TIP:

503 x9)
BOLT -3 1/2"

Sk
=
o ©v
Nt
o
=2
<
[ =

\\b/!/

//4\\!!/

’/’/

407 (x2)

BOLT -1 1/2"

73



STEP 35 - FORT ASSEMBLY PART
QTY NUMBER DESCRIPTION
M 6 |H100198 |WASHER LOCK EXT 8x19 BLK
K03 WALL RAIL - WAL16658 2 |H100379 |T-NUT 5/16 BLK
(x1) 5/8'x5 1/4"x54 3/4" (16x134x1390) 2 |H100457 |BOLT WH 5/16x2 BLK
4 H100458 LAG SCREW WH 5/16x2 BLK

TIP:
INSTALL T-NUTS IN WOOD FIRST

198 (x5)
WASHER - 8x19
458 (x4) ‘ 379 2 ) <
LAG SCREW - 2" B T-NUT - 5/16

74



STEP 36 - FORT ASSEMBLY

PART
’ : ‘ QTY | \UMBER DESCRIPTION
° 16 |H100087 |SCREW PFH 8x1-1/4"

H13 \;\{gle;gﬁ»‘Z\éL7;8\,{VgL-18666234 e) 4 |H100089 |SCREW PFH 8x1-3/4"

(x2)  1%3 38 (24x86x684) A4M01047 L BRACKET | 2 |H100192 |NUT BARREL WH 5/16x7/8 BLK

i () 2.5x38x55X55 | 5 |H4100199 |WASHER LOCK EXT 12x19 BLK
: V10 waLL BoARD wal 2 |H100379 | T-NUT 5/16 BLK
- W4L16663
(x4) 5/8"x3 3/8"x53 1/4" (16x86x1354) 2 H100396 BOLT WH 5/16x1/2 BLK
2 |H100407 |BOLT WH 5/16x1 1/2 BLK
< M10 (x4
8 R
R u
®
H13 2
— 089 v
SCREW - 1 3/4"
087 (x16)
SCREW - 1-1/4"
199 (x2)
396 (x2)
BOLT - 1/2" _ WASHER - 12x19
192 x2)

NUT BARREL - 7/8"

1047 2
L BRACKET

379 (x2)
T-NUT - 5/16"

407 2
BOLT-11/2"

USING BRACKET AS A GUIDE,
DRILL (1) 3/8" [10mm] HOLE
THRU DECK FOR HARDWARE.




STEP 37 - FORT ASSEMBLY

PART

QTY | N\UMBER DESCRIPTION
E N ‘ i : 84 |H100087 |SCREW PFH 8x1-1/4"
MQ7 WALL BOARD - W4L16652 Y02 WALL BOARD - W4L16653
(x12)  5/8"x3 3/8"x29" (16x86x736) (x2) 5/8"x3 7/8"x29" (16x99x736)
TIP:
EVENLY SPACE WALL BOARDS
//\‘e)
’ &
&
087 (x84)

SCREW - 1-1/4"

76




STEP 38 - FORT ASSEMBLY
I ]

Y01 WALL BOARD - W4L16693
(x6) 5/8'x3 5/8"x26 7/8" (16x91x684)

QTY

PART
NUMBER

DESCRIPTION

24

H100087 |SCREW PFH 8x1-1/4"

TIP:
EVENLY SPACE WALL BOARDS

)

087 (x29
SCREW - 1-1/4"




STEP 39 - FORT ASSEMBLY PART

QTY NUMBER DESCRIPTION

\; ;\ 28 |H100087 |SCREW PFH 8x1-1/4"

MO8 WALL BOARD - WA4L16654
(x7) 5/8"x3 1/4"x26 7/8" (16x82x684)

TIP:
EVENLY SPACE WALL BOARDS

087 (x28)
SCREW - 1-1/4"




X
-
m
o
Z XIS
(] o om
E | & <
I
£ Xlx|x| X
&SCH_G
T -
1] Fm6:/u
Q Qi oI
2w
EHTT
|2
olg|£€0
D=2+ D
oc
=WiN olo|lo
En 3883
=S| S|o|o|o
o 9|9 9o
Z T T|T T
>
= |oo|< ||
(¢
o]
o N
N
8
©
>
-
3¢
.
=
<3
0
a9
L3
22
==
K3
H/X\

STEP 40 - FORT ASSEMBLY

HOLES UPWARD

1"x3 3/8"x34 1/2" (24x86x877)

H19 ROOF RAIL - W4L16682
(x4)

INSTALL T-NUTS IN WOOD FIRST

TIP:

Iy L
3% I
< 88
- O .
- T
(@) w
m I

0

<

=

379 (x4

NUT - 5/16"

SCREW - 1-1/4"

11— 087 s

T

79



STEP 41 - FORT ASSEMBLY

(

H20 GABLE BOARD - W4L16683
(x2) 1'x3 3/8"x15 5/8" (24x86x397)

M15 GABLE BOARD - W4L16685
(x4) 5/8"x3 3/8"x18 1/4" (16x86x465)

(x2)

H21 GABLE CLEAT - W4L16684
1"x3"x3 3/8" (24x76x86)

M16 GABLE BOARD - W4L16687
(x4) 5/8'x3 3/8"x11 3/4" (16x86x300)

PART
QTY NUMBER DESCRIPTION
24 |H100087 |SCREW PFH 8x1-1/4"
12 |H100089 |SCREW PFH 8x1-3/4"

H21 x2)
089 (x
y M16 ¢ SCREW - 1 3/4"
S —'-’//-/3}' \ H20 2
>
3 8" \ %
/"J 4 AN

1

089 (x4
SCREW -1 3/4"

%)

W,

087 (x24)
SCREW - 1-1/4"

D\ ©

o)

80




STEP 42 - FORT ASSEMBLY QTY |PART NUMBER DESCRIPTION

12 |H100111 SCREW PFH 8x2

RP1 PEAK ROOF PANEL - W2A03428
(x2) 15/8"x15"x59 1/8" (42x382x1613)

o\/\
{,
® I
I —
3|
.
’© ®
® e ®
[ ]

Q
| [T

=
j':JQ
|
i’

/

/

/

/

//

81



STEP 43 - FORT ASSEMBLY QTY |PART NUMBER DESCRIPTION

12 |H100111 SCREW PFH 8x2

RP2 ROOF PANEL - W2A03429
(x2) 15/8'x20 5/8"x66" (42x524x1613)

111 12
SCREW - 2"

e
i
RP2 2 % A PN

[
-3

I
DD

82



STEP 44 - FORT ASSEMBLY QTY |PART NUMBER DESCRIPTION

4 INSIDE VIEW N

L[




PART
QTY NUMBER DESCRIPTION

STEP 45 - FORT ASSEMBLY

2 |H100198 |WASHER LOCK EXT 8x19 BLK

2 |H100457 |BOLT WH 5/16x2 BLK

ROPE WALL ASSEMBLY

198 (x2)
v WASHER - 8x19

ROPE WALL ASSEMBLY

84



STEP 46 - FORT ASSEMBLY QTY |PART NUMBER DESCRIPTION

H100379 T-NUT 5/16 BLK
H100468 BOLT WH 5/16x1 BLK

379 )
T-NUT - 5/16"

613 (2
HAND GRIP METAL BLACK 381 c/c

468 (x4
BOLT - 1"




STEP 47 - FORT ASSEMBLY PART

QTY NUMBER DESCRIPTION

4 |H100458 |LAG SCREW WH 5/16x2 BLK

A4MO9613 HAND GRIP METAL BLACK 381 c/c

613 2
HAND GRIP METAL BLACK 381 c/c

458 (x4
LAG SCREW - 2"




STEP 48 - FORT ASSEMBLY

A4MO9613 HAND GRIP METAL BLACK 381 c/c

QTY |PART NUMBER DESCRIPTION
4 |H100379 T-NUT 5/16 BLK
4 | H100407 BOLT WH 5/16x1 1/2 BLK

TIP:
INSTALL T-NUTS IN WOOD FIRST

e
/
407 p0) e

BOLT -1 1/2" y

e 613 2
- X HAND GRIP METAL BLACK 381 c/c
/ \
[ 379 (x4
T-NUT - 5/16"
&




STEP 1 - ROPE CLAMP ASSEMBLY

ROPE CLAMP ATTACHED IN NEXT STEP.

098 (x2)
BOLTPPH-11/2"

653 2
NUT - 1/4"

508 (1)
ROPE CLAMP KIT

ROPE 1)

88



S
—
1)
=
1]
)]
n
<
-
oc
O
LL
(2]
4
o
1]
-
n




STEP 1 - WEB SWING ASSEMBLY | Q1Y |PART NUMBER DESCRIPTION
4 |H101121 BOLT PTH 1/4x1 BLK with LOCTITE
4 |H100831 NUT BARREL PTH 1/4x3/4 BLK
WEB SWING SETUP INSTRUCTIONS
FOLLOW INSTRUCTIONS BELOW BEFORE USING THE WEB SWING.
IMPORTANT:

SLIDE ROPE LOOPS OVER TUBE ENDS FIRST!
(SEE VIEW BELOW)
SLIDE NARROW END OF TUBES

INTO LARGER OPENING AFTER
SLIDING ROPE LOOPS ONTO

TUBES.

!‘ '

NOTE: ROPE WEBBING NOT SHOWN
IN ILLUSTRATION FOR CLARITY.

1121 9
BOLT - 1"

831 (x¢
NUT BARREL - 3/4"
NOTE: IT IS IMPORTANT THAT THE WEB SWING HANG LEVEL.

TO ENSURE WEB SEAT IS LEVEL,
ADJUST BOTH "S" BRACKETS UNTIL LEVEL.

——“

—

\

4
%
)
¥
I

)
|
|

l!,\
"
%
1
N
()

F;\,
)
]
l.l
3

[

N

[

I
I

]
N
L
5/\
///%

\

41
Ay
I‘i

|

I
I
b

7

ROPE LOOPS

SWING MUST BE SET AT A MINIMUM OF 8 INCHES OFF THE GROUND WHEN INSTALLED.
90




o |
<]
o]
®
g

i

[ 1 [
AA N | =
/ .
[ ©r —
e: ° e ) e s I [ 5 00— :
)Y ® ® (5] ® @
O
=
% o
o
L
=
uO Tﬁ
<
v /
o
3 |
S T
2 e
[=2)
<
©
o o] |o o| |eo
ﬁ

//EK

¥
TIGHTEN
QUICK LINK

i
K

STEP 50 - FORT ASSEMBLY

91

40" WEB SWING




STEP 51 - FORT ASSEMBLY QTY |PART NUMBER DESCRIPTION
3 |H100009 BOLT WH 5/16x1 1/4
3 |H100074 T-NUT 5/16
4 | H100088 SCREW PFH 8x1-1/8"

[ o o o o |

O70 SLIDE MOUNTING BOARD - W4L09040
(x1) 5/8"x1 3/8"x20 3/8" (16x34x517)

[78 mm] I
| 7o o |
| e P A T YO Y | |
‘ % @ e 2 1/8 in 088 (x4 ‘
| [53 mm] SCREW -11/8" |
L 070 1) J
N /
“oaun  TOPVIEW

[172 mm] 7

CENTER SLIDE IN OPENING USING DIMENSIONS
SHOWN. USING SLIDE AS A TEMPLATE, DRILL
(3) 3/8" [10 mm] HOLES THROUGH DECK FOR

N
| |
|
| |
| |
.

. ~~—11/8in
~—1uein T gty
| |
| J

J

009 (x3)
BOLT -1 1/4"

074 3
T-NUT - 5/16"

287 1)
SLIDE VF10 FT

92



KKW
D@ o
Z o~ Y
O Sy~
= o |
=8
cz S5
CSFWHAU
ERRE
W w| T
(= B s g e
NN,
< <O
= =D
o
wl
m
=
=
Z KR
- <<
£ 888
<|2|2 2
oI T T
>
= < || <
(¢

STEP 52 - FORT ASSEMBLY

-

SWING BEAM ASS

N

o
hag -
0 <«
N~ ' -
Y = -
©® Iz Ip
n
£ LE 53
M% <= oo
e
R«
<=

SWING BEAM ASSEMBLY

93



A100177

C )

(x4) CHAIN GREEN 57 A6I?)?2(3054 SWING SEAT GREEN 22"

- SEstniieni il A100069
(x2) ' CHAIN GREEN 31" (x6)  QUICKLINK m

AGP00034 TRAPEZE YELLOW

4

ﬁSWING CHAIN

INSERT CHAI
QUICK Li

|
:

N INTO
NK i
TIGHTEN
QUICK LINK

|0 o
/
(

®
e o
®

] T .| | i,/<:“\\; T .
| i‘ @ |
. 5 Ny
) ‘o o““ls Ol 6. :b: L-
Rl \J

| | i N/

I — ; M i

) 034 (1)

054 2 TRAPEZE YELLOW

SWING SEAT GREEN 22"

177 2
069 (xs) CHAIN GREEN 31"
QUICK LINK
047 (x4

CHAIN GREEN 57"



STEP 54 - FORT ASSEMBLY PART
QTY NUMBER DESCRIPTION
© 3 |H100197 |LAG SCREW WH 5/16x2-1/2 BLK
1 |H100378 |BOLT WH 5/16x1 3/4 BLK
AD9178 AUGER GROUND STAKE 7 |H100379 |T-NUT 5/16 BLK

6 |H100459 |BOLT WH 5/16x1 1/4 BLK
7" DETAIL(A) . DETAL (A) S DETALL(C) N
( | TWIST GROUND STAKE INTO GROUND WHERE | \
‘ 197 oy . ‘ SHOWN. | |

LAG SCREW-21/2" | 5)NG GROUND STAKE AS A GUIDE, DRILL (1) 379 1)
| | 1/4" [6 mm] PILOT HOLE FOR HARDWARE. | T-NUT - 5/16" |
| | | 459 4 |
‘ ‘ \ BOLT -1 1/4" \
‘ 178 1) ‘ | 178 1) |
AUGER | AUGER |
| GROUND | | GROUND |
L STAKE J DETAIL (A N STAKE y,
N y pETALA—~ N
DETAL(E) — DETAIL (C)
DETAIL (A) \ : e 4 DETAIL (D) ,
a: o

. - el I
sl
Wil G?_._' o 0 . . D0l i
K ~I 1T 7
DETAIL (A)
DETAIL (C)
S A A S S = O TR :
DETAIL(D)/ ENNEE} 97/
s / Y
—al
DETAIL (B)/ f/jp——

7 DETAL(B) i ; 7 DETAL®D®)
r 379 1) W :m; ( 77/ W
\ T-NUT - 5/16" \ 4 i \ ‘
‘ ‘ @ ‘ 459 (x1) O\ 379 ‘
378 1) | BOLT-11/4" Gl |

‘ BOLT -1 3/4" ‘ N T-NUT - 5/16
‘ ‘ DETAIL (B), (C), & (D) \ ‘

TWIST GROUND STAKE INTO GROUND WHERE
| 178 (1) | SHOWN. | 178 x1)— " |
AUGER USING GROUND STAKE AS A GUIDE, DRILL (1) \ AUGER \
‘ a» GROUND ‘ 3/8" [10 mm] HOLE FOR HARDWARE. GROUND

L STAKE J L\ STAKE /)

95





